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Applicant : Rondish Company Limited
Manufacturer : Rondish Company Limited
EUT Description Central Monitor Display
FCCID : WNG-CMD-11

(A)Model No. . CMD-11; CMD-11¢

(B) Power Supply : DC 12V

(C) Test Voltage : DC 12V From Adapter Input AC 120V/60Hz
Measurement Standard Used:
FCC CFR 47 Part 15 Subpart B Class B 2014, ICES-003 Issue 5: 2012

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD. to
determine the maximum emission levels emanating from the device. The maximum emission
levels are compared to the FCC Part 15 Subpart B Class B limits both conducted and radiated
emissions. The test results are contained in this test report and AUDIX TECHNOLOGY
(SHENZHEN) CO., LTD. is assumed of full responsibility for the accuracy and completeness of
these tests. This report contains data that are not covered by the NVLAP accreditation.

After the test, our opinion is that EUT compliance with the requirement of the above standards.

This Report is made under FCC Part 2.1075. No modifications were required during testing to bring
this product into compliance.

This report applies to above tested sample only. This report shall not be reproduced in parts
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

The report must not be used by the client to claim product certification, approval, or endorsement
by NVLAP, NIST, or any agency of the federal government.
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results Remark
Power Line Conducted FCC Part 15: 2014 PASS Minimum passing margin is
Emission Test ANSI C63.4: 2009 15.74dB at 0.337MHz
Radiated Emission Test FCC Part 15: 2014 PASS Minimum passing margin is
(30-1000MHz) ANSI C63.4: 2009 33.09dB at 1740.00MHz
Radiated Emission Test FCC Part 15: 2014 PASS Minimum passing margin is
(1-18GHz) ANSI C63.4: 2009 3.09dB at 869.050MHz

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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2. GENERAL INFORMATION
2.1.Description of Device (EUT)

Product Name

Model Number

Test Model

FCCID

Operation frequency :

Applicant

Manufacturer

Antenna Type
&Gain

Adapter

Date of Test
Date of Receipt

Sample Type

Central Monitor Display

CMD-11; CMD-11c

CMD-11 has the same functions and specifications as
CMD-11c except that they have different silkscreen
printing only.

CMD-11

WNG-CMD-11

433.92MHz

Rondish Company Limited

Unit G & H, 4/F, Block 1, Kwai Tak Ind. Ctr,15-33 Kwai
Tak St., Kwai Chung, N. T., Hong Kong.

Rondish Company Limited

Unit G & H, 4/F, Block 1, Kwai Tak Ind. Ctr,15-33 Kwai
Tak St., Kwai Chung, N. T., Hong Kong.

TX: wipe antenna, -2dBi
RX: omni-direction antenna, 2dBi

Manufacture: DYS, M/N: DYS052-120050W-1
Unshielded, Detachable, 1.5m

Dec.15~30, 2015
Nov.24, 2015

Prototype production

2.2.Block Diagram of Connection between the EUT and Simulators

EUT

Adapter

|

. AC Ma‘ns
(EUT: Central Monitor Display)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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2.3.Test Facility

Site Description
Name of Firm

Audix Technology (Shenzhen) Co., Ltd.

No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park, Nantou,
Shenzhen, Guangdong, China

3m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 90454
Valid Date: Dec.30, 2017

3m & 10m Anechoic Chamber

Certificated by FCC, USA

Registration Number: 794232
Valid Date: Jul.12, 2016

EMC Lab.

Accredited by DAKKS, Germany

Registration No: D-PL-12151-01-00
Valid Date: Dec.15, 2016

Accredited by NVLAP, USA
NVLAP Code: 200372-0
Valid Date: Mar.31, 2016

2.4.Measurement Uncertainty (95% confidence levels, k=2)

Test Item

Uncertainty

Uncertainty for Conduction emission test
in No. 1 Conduction

3.4dB (30MHz~30MHz)

Uncertainty for Radiation Emission test
in 3m chamber (Distance: 10m)

2.6dB (30~200MHz, Polarization: H)

2.6dB (30~200MHz, Polarization: V)

3.0dB (200M~1GHz, Polarization: H)

2.8dB (200M~1GHz, Polarization: V)

Uncertainty for Radiation Emission test in
3m chamber (1GHz-18GHz)

6.3dB (1GHz~6GHz, Distance: 3m)

5.7dB (6GHz~18GHz, Distance: 3m)

Uncertainty for test site temperature and
humidity and pressure

0.6

3%

1kPa

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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3. POWER LINE CONDUCTED EMISSION MEASUREMENT
3.1.Test Equipment

Iltem Equipment Manufacturer Model No. | Serial No. | Last Cal. Cal.
Interval
1. 1# Shielding Room AUDIX N/A N/A Apr.17,15| 1 Year
2. Test Receiver Rohde & Schwarz ESCI 100842 Apr.28,15| 1 Year
3. L.I.S.N.#1 Rohde & Schwarz ESH2-75 100429 |Oct.29,14| 1 Year
4. L.1.S.N#2 Kyoritsu K NW-403D| 8-1750-2 |Apr.28,15| 1 Year
5. Terminator Hubersuhner 50Q No.1 Apr.28,15| 1 Year
6. Terminator Hubersuhner 50Q No.2 Apr.28,15| 1 Year
7. RF Cable MIYAZAKI 3D-2W No.1 Apr.28,15| 1Year
8. Coaxial Switch Anritsu MP59B | 6200766906 |Apr.28,15| 1 Year
9. Pulse Limiter Rohde & Schwarz ESH3-72 101838 Oct.17,15| 1 Year
10. Test Software AUDIX E3 6.100913a N/A N/A
3.2.Block Diagram of Test Setup
PC System Receiver - EUT Peripheral
L | | | A
80cm
0.8m
LISN#1 LISN#2 & {
[ —

:50Q2 Terminator

3.3.Power Line Conducted Emission Test Limits(Class B)

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.Central Monitor Display (EUT)

Model Number : CMD-11
Serial Number N/A

3.4.2.Support Equipment: As Tested Supporting System Detail, in Section 2.2.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.

3.5.2. Turn on the power of all equipments.

3.5.3. PC run test software to control EUT work in PC Link mode.

3.6.Test Procedure
The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power connected to the power mains through a line impedance stabilization network
(L.1.S.N. #1). This provided a 50-ohm coupling impedance for the EUT (Please refer to
the block diagram of the test setup and photographs). The other peripheral devices
power cord connected to the power mains through a line impedance stabilization
network (L.I.S.N.#2). Both sides of power line were checked for maximum conducted
interference. In order to find the maximum emission, the relative positions of
equipments and all of the interface cables were changed according to ANSI C63.4: 2009
on conducted Emission test.

The bandwidth of test receiver (R&S TEST RECEIVER ESCI) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked. The test results are reported
on Section 3.7.

3.7.Conducted Emission at Mains Terminals Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)
EUT: Central Monitor Display Model No. : CMD-11
The EUT with the following test modes were tested and selected (No.1) to read Q.P and
Average values, all the test results are listed in next pages.
Test Date: Dec.15, 2015 Temperature: 25.1 Humidity: 48%

The detail of test modes is as follow:
Reference Test Data No.
No. Test Mode Line Neutral

1. | 433.92MHz(Rx) #10 #9

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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Data: 10 File: E:'2015 Report Data'RiRondish'\ACS15QH0G60.EMG {10)
a0 Level {dBul) Date: 2015-12-15
70.0

0.0 FCC PART 15B

50.0 \ i ECC PART 15 B (AVG)

40.0 ] 5
| / '
J0.0
20,0
1000
0
A5 2 5 1 2 L 10 20 30
_ Freguency (MHz
Trace: {Discrete) a oy ( )
S3ite no :1# Conduction Data No HERn|
Dis./Lisn 12015 ESHZ-Z5 LINE
Limit :FCC PART 15 E
Emwv./Ins. 125.1%C/48% Engineer :Leo-Li
EUT :Central Monitor Display M/N:CHMD-11
Power BRating :DC 12V From Adapter Input AC 1Z0V/60Hz
Test Hode 1433 .9:MH= Rx
LT3N Cable Emission
i [u] Freg Factor Loss Reading Level Limits= Margin ERewmark
[(MH=) [dE) [dE) [dBuW) [dBuv) [dBuW) [dE)
1 o.330 0.13 Q.94 27.25 37.32 59.44 Z2zZ.1:2 QF
2 o.751 o.15 Q.95 26.42 3o 52 56.00 19.435 QF
3 1.495 o.17 Q.95 26.45 36.58 54.00 19.42 o)
4 1.519 0.15 Q.97 Z27.61 37.76 56.00 15.24 o)
5 2.554 o.z0 Q.98 Z6.73 36.91 56.00 19.09 2F
& 2.951 0.21 Q.98 Z25.9:2 36.11 56.00 19.89 2F

Remarks: 1.Emission Level=LIZN Factor+Cable Loss(Include 10dE pulse limit) +Feading.
2.If the average limit iz met when using a gquasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with average detector 13 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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Data: 9 File: E:2015 Report Data'lR'Rondish' ACS150H060.EMG6 (10)
80 Level (dBu'v) Date: 2015-12-15
70.0
. \ | FCC PART 15 B
sannﬂhﬁmmih““nﬁmaﬁ | RCC PART 15 B (AVG)
40.0 i, b
J0.0
20,0
1000
0
A5 2 5 1 2 L 10 20 30
Trace: {Discrete) Frequency (MHz)
S3ite no :1# Conduction Data No HE|
Dis./Lisn 12015 ESHZ-Z5 NEUTERLL
Limit :FCC PART 15 E
Emwv./Ins. 125.1%C/48% Engineer :Leo-Li
EUT :Central Monitor Display M/N:CHMD-11
Power BRating :DC 12V From Adapter Input AC 1Z0V/60Hz
Test Hode 1433 .9:MH= Rx
LT3N Cable Emission
i [u] Freg Factor Loss Reading Level Limits= Margin ERewmark
[(MH=) [dE) [dE) [dBuW) [dBuv) [dBuW) [dE)
1 o.z24:2 0.13 Q.95 28.51 35.59 gz .04 23.45 QF
2 o.337 0.13 Q.94 33.46 43 .53 59.:27 15.74 QF
3 O.735 o.15 Q.95 27.8%7 37.97 54.00 15.03 o
4 1.558 o.19 Q.97 27 .46 37.62 56.00 15.38 o
5 2.396 0.21 Q.97 Z6.15 36.36 56.00 19.64 QP
& 2.995 0.22 Q.98 ZE.23 36.43 56.00 19.57 2F

Remarks: 1.Emission Level=LIZN Factor+Cable Loss(Include 10dE pulse limit) +Feading.
2.If the average limit iz met when using a gquasi-peak detector.
the EUT shall be deewed to meet both limits and measurement
with average detector 13 unnecessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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4. RADIATED EMISSION MEASUREMENT

4.1.Test Equipment
4.1.1.For frequency range 30MHz~1000MHz (In 3m Anechoic Chamber)

Item Equipment Manufacturer Model No. Serial No. Last Cal. |Cal. Interval
1. 3#Chamber AUDIX N/A N/A Mar.28,15| 1 Year
2. EMI Spectrum Agilent E4407B MY 41440292 | Apr.28,15 1 Year
3. Test Receiver Rohde & Schwarz | ESVS10 834468/011 | Apr.28,15| 1 Year
4. Amplifier HP 8447D 2648A04738 | Apr.28,15| 1 Year
5. | [M09-Broa00ANd | 5 wWARZBECK [VULB 9168 9168493 | May.06,15| 1 Year

CFD400-N
6. RF Cable MIYAZAKI W(3.5M) No.3 Apr.28,15| 1 Year
CFD400-L
7. RF Cable MIYAZAKI W(22M) No.7 Apr.28,15| 1 Year
8. Coaxial Switch Anritsu MP59B 6201397222 | Apr.28,15| 1 Year

Q. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A

4.1.2.For frequency range 1GHz~18GHz (In 3m Anechoic Chamber)

Iltem{ Equipment Manufacturer Model No. Serial No. Last Cal. Cal.

Interval
1. 3#Chamber AUDIX N/A N/A Mar.22,15| 1 Year
2. Spectrum Agilent E4407B MY41440292 | Apr.28,15| 1 Year
Analyzer
3. | Horn Antenna ETC MCTD 1209 DRH15F03007 | Feb.03,15| 1 Year
4, Amplifier Agilent 83017A MY53270084 |May.25,15| 1 Year
5. RF Cable Hubersuhner | SUCOFLEX106 |505238/6+28616/2 | Apr.28,15| 1 Year
MPEG2
6. Measurement ROHDE&SCH DVG 100319 Nov.2,15 | 1 Year
WARZ
Generator
7. Test Software AUDIX E3 6.2009-5-21a(n) N/A N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: WNG-CMD-11 Page 4-2

4.2.Block Diagram of Test Setup
4.2.1.For frequency range 30MHz-1000MHz

Semi-anechoic 3m Chamber

} ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

3m

TURN TABLE
2.0m(L)*1.0m(W)*0.8m(H) __ [| (FIBRE GLASS)

Combining Network| [ AMP | [Spectrum Analyzer| | PC System

[
Receiver

4.2.2.For frequency range 1GHz-18GHz

Semi-anechoic 3m Chamber

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS
Remark: If necessary, The antenna rise and fall from 1 to 4 meters.

3m

(Reference Point)

EUT

Im | 2.0m(L)*1.0m(W)*0.8m(H) —»

ABSORBER 0.8m
(30cm maximum) TURN TABLE

(FIBRE GLASS)
A

AMP | |Spectrum Analyzer| | PC System

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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4.3.Radiated Emission Limit(Class B)

FREQUENCY DISTANCE FIELD STRENGTHS LIMITS
(MHz) (Meters) (dBuV/m)
30~ 88 3 40.0
88 ~ 216 3 43.5
216~960 3 46.0
960~1000 3 54.0
Above 1000 3 74.0(Peak), 54.0(Average)

Remark: (1) Emission level = Antenna Factor + Cable Loss + Reading
Emission level = Antenna Factor -Amp Factor +Cable Loss + Reading
(above 1000MHz)
(2) The smaller limit shall apply at the cross point between two frequency

bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4 .EUT Configuration on Test

The configurations of EUT are listed in Section 3.4

4.5.0perating Condition of EUT
Same as Conducted Emission test that listed in Section 3.5. Except the test set up
replaced as Section 4.2.

4.6.Test Procedure
The EUT was placed on a non-metallic table, 80 cm above the ground plane inside a
semi-anechoic chamber. An antenna was located 3m from the EUT on an adjustable
mast. A pre-scan was first performed in order to find prominent radiated emissions. For
final emissions measurements at each frequency of interest, the EUT were rotated and
the antenna height was varied between 1m and 4m in order to maximize the emission.
Measurements in both horizontal and vertical polarities were made and the data was
recorded. In order to find the maximum emission, the relative positions of equipments
and all of the interface cables were changed according to ANSI C63.4: 2009 on
Radiated Emission test.

The bandwidth setting on the test receiver (R&S TEST RECEIVER ESVS10)
is 120 kHz.

The resolution bandwidth of the Agilent Spectrum Analyzer E4407B was set at 1IMHz.
(For above 1GHz)

The frequency range from 30MHz to 1000MHz was pre-scanned with a peak detector
and all final readings of measurement from Test Receiver are Quasi-Peak values.

The frequency range from 1GHz to 18GHz was checked and all final readings of
measurement were with Peak and Average detector, measurement distance was 3m at
semi-anechoic chamber. The portion of the test volume that was obstructed by absorber
placed on the floor (30cm maximum). The EUT were rotated and the antenna height was
varied between 1m and 4m in order to maximize the emission.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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Finally, selected operating situations at Anechoic Chamber measurement, all the test
results are listed in section 4.7.

4.7.Radiated Emission Test Results
PASS. (All emissions not reported below are too low against the prescribed limits.)

EUT: Central Monitor Display Model No. : CMD-11
For frequency range 30MHz~1000MHz

The EUT with the following test modes were tested and selected to read Q.P values, all the
test results are listed in next pages.

Test Date: Dec.30, 2015 Temperature: 22.1 Humidity: 50%
The detail of test modes is as follow:
Reference Test Data No.
N Test Mode Horizontal Vertical
1. 433.92MHz(Rx) #15 #16

For frequency range 1GHz~6GHz

The EUT with below test mode were measured within anechoic chamber and the test
results listed in next pages.

Test Date: Dec.30, 2015 Temperature: 25 Humidity: 56%
The detail of test modes is as follow:
Reference Test Data No.
N Test Mode Horizontal Vertical
1. 433.92MHz(Rx) #11 #12

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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30MHz~1000MHz
Data: 15

Level (dBuMim)

105

File: Ex2015 Report DatalR'Rondish'\ ACS15QHO60.EMG {16)
Date: 2015-12-30

a3

FCC PART 15 B (3M)
£dB

30 224, 418. 612, 806, 1000
Frequency (MHz)
3ite no. 3m Chamber I'ata no. : 15
Di=. / Ant. 3m Z015 CELE112D 35375 Ant, pol. : HORIZONTAL
Limit FCC PART 15 E (3M)
Env. / Ins. 22.1*C/50% Engineer : Leo-Li
EUT : Central Monitor Display M/N:CMD-11
FPower ratihng : DC 12V From Adaper Input AC 120W/60H=
Test Mode 4533 .92ZMHz Ex
Ant. Cable Emission
No Fredq Factor Loss Feading Level Limits Margin Femark
(MHz) (dAB/m) [dE) [dBuv) [dBuW/m) [(dBuVW/m) [dE)
1 30.000 z20.30 0.51 7.60 zZg.41 40,00 11.59 Qp
2 54,250 8.03 0.85 Z2.60 31.48 40,00 g.52 QF
3 1zg.940 13.31 1.21 11.51 26.03 43,50 17.47 o
4 757.500 2Z0.65 .16 10,97 34.81 46,00 11.19 o
5 g6z.260 21.79 3.40 11.42 36.61 46,00 9,39 o
3 Q51.200 2Z.60 3.62 11.38 37.60 54,00 16.40 o
Femarks: 1. Emission Level= Antenhasa Factor + Cable Loss + Reading.

Z. The emission lewvels that are 20dE below the official

limit are not reported.

3. Theworstemissionwasdetectedat54.250MHzwithcorrected
signal level 31.48 dBuV/m (Antenna heightl.1m; Turntable
degree218°).

4. 0° was the table front facing the antenna. Degree is

calculated from 0° clockwise facing the antenna.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354
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Data: 16 File: E'2015 Report DatalR'Rondish'\ACS150QHO60.EMG {16)
105 Lewel {dBu\im) Date: 2015-12-30

FCC PART 15 B (3M)

53 L£dB

30 224, 118. 612. 806. 1000
Frequency (MHz)
3ite no. : 3 Chawber Data no. HE ]
Dis. / Ant. : dm 2015 CBL&112D 35375 Ant., pol. : VERTICAL
Limit : FCC PART 15 B (3M)
Env. / Ins. : 22.1%C/50% Engineer : Leo-Li
EUT : Central Monitor Display M/N:CHD-11
Power rating : DC 1ZV From Adaper Input AC 1Z0V/60Hz
Test Mode : 433.92MH= EBx
int. Cakble Emission
No. Frecg. Factor Loss Feading Level Limits Margin Remark
[(MH=) {dB/m) [dB) [dBuW) [dBuW/m] [(dBuv/m) [dE)
1 30.000 20,30 0.51 10.31 31.12 40.00 8.88 QF
2 54,250 8.03 0.&85 22.594 31.82 40.00 8.18 QF
3 B6.260 8.95 1.02 19.85 29.82 40.00 10.18 QF
4 136.700 12.43 1.27 12 .68 26.38 43 .80 17.12 QoF
5 859.350 21.79 3.40 11.08 36.25 46.00 9.75 QoF
3 955.350 2Z2.51 3.62 11.55 37.71 46,00 §.29 QoF

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Feading.

2. The emission lewels that are 20dbB below the official
limit are not reported.

3. Theworstemissionwasdetectedat54.250MHzwithcorrected
signal level 31.82 dBuV/m (Antenna height2.0m; Turntable
degree 56°).

4. 0° was the table front facing the antenna. Degree is
calculated from 0° clockwise facing the antenna.
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1GHz-18GHz
Data: 11 File: E:2015 Report DataRiRondish\ACS 150H060.EM6 (16)
10 “E¥e! (dBuvim) Date: 2015-12-30

FCC PART 115 B PEAK

FCC PART 15 B &Y

A0 2

1000 1800. 2600, 3400, 4200, 5000
Frequency (MHz)
3ite no. 1 3m Chamber DIats no. 11
Dis. / Aint. I 3m 2015 MCTD1zZ09-3006 Ant, pol. : HORIZONTAL
Limit : FCC PART 15 E FELE
Env. / Ins. : 2Z5.0%C/56% Engineer : Leo-Li
EUT : Central Monitor Display M/N:CMD-11
Fower rating : DC 12V From Adaper Input AC 120W/60Hz
Test Mode : 433.92MH= EBx
Ant. Cable Amp Ewmizsion
No. Fred. Factor Losz  factor Reading Level Limit= Margin Rewark
[MHz) [dBsm) (dE) [dE) {dBuv) {(dBuV/m) [(dBuV/m) [dE)

1 1300.00 24.88 Z.13 35.51 £50.74 42,24 74,00 31.76 Peak

2 1740.00 26.1%8 Z.58 34.95 53.98 47,74 74,00 26.26 Peak

3 2408.00 258.02 Z.75 34.52 4g5.50 42 .75 74,00 31.25 Peak

4 Zg00.00 28.:28 Z.83 34.45 47.85 44,51 74,00 29.49 Peak

Femarks: 1. Emission Lewvel= Antenna Factor + Cable Loss + Reading
—iwp factor.
2. The emission lewels that are 20dE below the official
limit are not reported.
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Data:

100

a0

Page 4-8
12 File: EX2015 Report Data'R'Rondish'ACS15QH060.EMG (16}
Lewvel (dBuvim) Date: 2015-12-30
FCC PART 15 B PEAK
FCC PART 15 B AW
2

B N R e e M

1000 1800. 2600. 3400. 4200. 000
Frequency (MHz)
Site no. 3tn Chawber Data no. 12
Dis. / Ant. 3m 2015 MCTD1209-3006 Ant. pol. @ WERTICAL
Limit FCC PRRT 15 B PELE
Env. / In=. 25.0*C/56% Engineer : Leo-Li
EOT Central Monitor Display M/N:CMD-11
Power rating : DC 12V From Adaper Input AC 120V/60Hz
Test Mode 433 .9Z2HMHz Ex
int. Calbhle Lmp Emission
Fredq. Factor Loss factor Reading Lewvel Limits Margin ERemark
[MH=z) (dB/m) =hzR] [dE) (dBu¥W) (dBuW/m) [(dBuW/m) g=h=h]
1300.00 24.835 2.13 35.51 52.18 43 .68 74,00 30.32 Feak
1740.00 Z26.16 2.58 34.95 53.74 47.50 74,00 26.50 Feak
2432 .00 258.06 2.75 34.51 50.03 46.33 74,00 27.a7 Feak
2g00.00 28.28 2.83 34.45 47.09 43.75 74,00 30.25 Feak

Femarks: 1. Emission Lewel= Antenna Factor + Cable Loss + Reading
=lwp factor.
2. The emission lewels that are 20dB below the official
limit are not reported.
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5. PHOTOGRAPH
5.1.Photos of Power Line Conducted Emission Test
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5.2.Photos of Radiated Emission Test (In 3m Anechoic Chamber)
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(In 3m Anechoic Chamber Test 1GHz —18GHz)
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6. PHOTO OF EUT

Figure 1
General Appearance of the EUT

W —_—
Figure 2

General Appearance of the EUT

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F15354




®
AUD'X AUDIX Technology (Shenzhen) Co., Ltd.

FCC ID: WNG-CMD-11 Page  6-2

Figure 3
General Appearance of the EUT

Figure 4
General Appearance of the EUT
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Figure 5
General Appearance of the EUT

Figure 6
General Appearance of the EUT
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Figure 7
General Appearance of the EUT

Figure 8
General Appearance of the EUT
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Figure 9
General Appearance of the EUT

Figure 10
Inside of the EUT
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Figure 11
Inside of the EUT

Figure 12
Inside of the EUT
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Figure 13
Inside of the EUT

Figure 14
Component side of the PCB
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Figure 15
Component side of the PCB
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Figure 16
Component side of the PCB
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Figure 17
Component side of the PCB
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Figure 18
Component side of the PCB
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Figure 19
Component side of the PCB

Figure 20
Component side of the PCB
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Figure 21
Component side of the PCB

Figure 22
Component side of the PCB
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Figure 23
Component side of the PCB
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Figure 24
Adapter
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Figure 25
Label of the Power Adapter
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